
Pos Article Description1 Description2 UM Unite Price
001  1000-001 SCREW M6X20                                                 Nr 0,28
002  1000-002 F6 CONICAL WASHER ALUMINIUM                                 Nr 1,04
003  1000-003 FLANGED NUT M6X8 - SELFLOCKING                               Nr 0,28
004  1000-004 CAP SCREW M6X30                                             Nr 0,28
005  1000-005 SPECIAL NUT M6                                              Nr 0,18
007  1000-007 100cc. CIK-FIA  THROTTLE PEDAL                               Nr 17,26
007  1000-007-01 MINI 2008       THROTTLE PEDAL                               Nr 17,26
007  1000-007-02 KID KART/BABY08 THROTTLE PEDAL                               Nr 17,26
007  1000-007-03 INDOOR NL 32    THROTTLE PEDAL                               Nr 46,1
007  1000-007-04 125cc. CIK-FIA  THROTTLE PEDAL                               Nr 17,26
007  1000-007-05 100/125 THROTTLE/BRAKE PEDAL  ALUMINIUM                Nr 56
008  1000-008 ECONOMY CLAMP - CABLE 1 SCREW                               Nr 1,14
008  1000-008-01 CLAMP-CABLE 2 SCREW CIK-FIA                                 Nr 2,46
010  1000-010 CAP SCREW M6X16                                             Nr 0,28
011  1000-011 CEESE HEAD CAP SCREW M6X15                                  Nr 0,28
012  1000-012 CHAIN GUARD 100/125   -ECONOMY                               Nr 2,8
012  1000-012-01 CHAIN GUARD KID KART                                        Nr 8,7
012  1000-012-02 CHAIN GUARD 2006 TOP-COMER    MINI-BABY-100           Nr 8,7
013  1000-013-01 STEEL CHAIN GUARD GX200 INDOOR                               Nr 82,3
013  1000-013-02 PLASTIC CHAIN GUARD 360 - KG                                Nr 24,06
013  1000-013-03 STEEL CHAIN GUARD G100 INDOOR                               Nr 64,02
013  1000-013-04 STEEL CHAIN GUARD GX270 INDOOR                               Nr 82,3
013  1000-013-05 STEEL CHAIN GUARD KID KART                                  Nr 6,56
013  1000-013-06 FIBER GLASS CHAIN GUARD W/FIT TINGS KF                    Nr 81,2
013  1000-013-07 PLASTIC CHAIN GUARD KF                                      Nr 49
014  1000-014-01 CHAIN GUARD SUPPORT - 125                                   Nr 1,92
014  1000-014-03 CHAIN GUARD SUPPORT - G100                                  Nr 3,4
014  1000-014-04 CHAIN GUARD SUPPORT COMER HIGH                               Nr 2,88
014  1000-014-05 CHAIN GUARD SUPPORT COMER LOW                               Nr 2,88
015  1000-015 NUT M8X8,5 - SELFLOCKING                                    Nr 0,3
015  1000-015-01 SELFLOCKING FLANGED NUT M8                                  Nr 0,3
016  1000-016 NUT M6X6  -  SELFLOCKING                                    Nr 0,3
017  1000-017-01 WASHER  F.8X40X3                                            Nr 0,2
018  1000-018 SEAT WASHER        (ALUMINIUM)                               Nr 1,44
018  1000-018-01 SEAT WASHER          (PLASTIC)                               Nr 0,54
018  1000-018-02 ADJUSTABLE SEAT BALL GRIP                                   Nr 3,3
019  1000-019 CAP SCREW M8X30                                             Nr 0,28
020  1000-020 BABYKART SEAT       SIZE 1-3                                Nr 60,38
020  1000-020-01 MINIKART  SEAT - SIZES 1-2-3                                Nr 62,82
020  1000-020-02 RACE SEAT SIZES 1-2-3-4-5                                   Nr 81,78
020  1000-020-05 "TOP" SEAT+CLOTH SIZE 1-2-3-4                               Nr 115,26
020  1000-020-06 INDOOR REINFORCED SEAT                                      Nr 96,08
020  1000-020-07 BABY SEAT + CLOTH SIZE 3                                    Nr 82,76
020  1000-020-08 MINI SEAT + CLOTH SIZE 1-2-3                                Nr 104,6
021  1000-021 SELFLOCKING NUT M10                                         Nr 1,04
021  1000-021-01 NUT M10                                                     Nr 0,36
021  1000-021-02 FLAT WASHER 10X24X2                                         Nr 1,04
021  1000-021-03 FLANGED NUT  M10                                            Nr 0,58
021  1000-021-04 WASHER F.10-11/X18X2                                        Nr 0,18
022  1000-022-01 REAR BUMPER 28MM RUBBER BUNG  MINI                          Nr 1,96
022  1000-022-02 REAR BUMPER 30MM RUBBER BUNG                                Nr 1,96
022  1000-022-03 REAR BUMPER 32MM RUBBER BUNG                                Nr 2,2
022  1000-022-04 REAR BUMPER 25MM RUBBER BUNG  KID KART                    Nr 1,96
023  1000-023-01 PLASTIC BUSH D. 28                                          Nr 1,04
023  1000-023-02 PLASTIC BUSH D. 30                                          Nr 1,04
023  1000-023-03 PLASTIC BUSH D. 32                                          Nr 1,04
023  1000-023-04 STANDARD BUSH - PLASTIC                                     Nr 1,04
023  1000-023-05 ALUMINIUM BUSH D.28                                         Nr 5,06
023  1000-023-06 ALUMINIUM BUSH D.30                                         Nr 5,06
023  1000-023-07 BUSH D.32 ALUMINIUM 10MM                                    Nr 4,92
023  1000-023-08 STANDARD BUSH ALUMINIUM                                     Nr 4
023  1000-023-12 BUSH D.32 ALUMINIUM 20MM                                    Nr 8,18
023  1000-023-13 BUSH D.32 ALUMINIUM 40MM                                    Nr 9,82
023  1000-023-14 BUSH D.32 ALUMINIUM 60MM                                    Nr 11,46
023  1000-023-15 PLASTIC BUSH D.21 BABY                                      Nr 1,56



023  1000-023-25 BUSH FLASH REAR BUMPER D.31 AL                               Nr 5,06
024  1000-024 CAP SCREW 10X110/130/140/150                                Nr 3,66
025  1000-025-02 BABY/MINI PLASTIC REAR BUMPER L106-L115 SPECIFY   Nr 72,1
025  1000-025-05 KID KART IRON REAR BUMPER                                   Nr 57,32
025  1000-025-06 BABY/MINI PLASTIC REAR BUMPER FITTIINGS (2 PC)        Nr 51,92
025  1000-025-13 INDOOR IRON REAR BUMPER                                     Nr 115,26
025  1000-025-16 INDOOR REAR BUMPER BUNG                                     Nr 9,82
025  1000-025-22 CIK PLASTIC REAR BUMPE.100/125                               Nr 89,12
025  1000-025-23 MINI/USA/102 REAR DEFENCE                                   Nr 17,82
025  1000-025-26 100-125 EVO/FLASH IRON REAR   BUMPER                     Nr 36,4
025  1000-025-27 CIK-FIA PLASTIC REAR BUMPER   FITTINGS (2PC)          Nr 74,2
025  1000-025-28 VIKING IRON REAR BUMPER 2007                                Nr 70
025  1000-025-29 VIKING REAR DEFENCE-530   2007                               Nr 17,82
025  1000-025-32 REAR BUMPER U.K. EVO-ZIP                                    Nr 67,2
025  1000-025-34 BABY-MINI REAR BUMPER MEDIUM  2008                          Nr 57,32
025  1000-025-36 BABY-MINI REAR BUMPER SOFT/08                               Nr 57,32
025  1000-025-39 BABY/MINI REAR DEFENCE 2008                                 Nr 17,82
025  1000-025-40 BABY-MINI IRON REAR BUMPER    W/WHEEL Nr 74,26
025  1000-025-41 VIKING 101 REAR BUMPER HOLLAND PROTECTION     Nr 80,76
025  1000-025-42 KID KART REAR DEFENCE BAR                                   Nr 17,82
025  1000-025-43 KID KART REAR BUMPER FIXI. KIT                               Nr 8,92
025  1000-025-44 BABY/MINI 2008 MEDIUM/HARD    FIXING D.28       Nr 9,66
025  1000-025-45 BABY/MINI 2008 SOFT REAR BUMP. FIXING                        Nr 10,4
025  1000-025-46 FLASH 100/125 REAR BUMPER FIX.                               Nr 10,4
025  1000-025-47 EVO REAR BUMPER FIXING KIT                                  Nr 10,4
025  1000-025-53 MINI/BABY 08 REAR BUMPER FIX. KIT                           Nr 9,66
026  1000-026 YELLOW NUMBER PLATE  (PLASTIC)                               Nr 1,94
026  1000-026-01 BLUE NUMBER PLATE CLAMP                                     Nr 0,9
027  1000-027 EXHAUST CRADLE CUP SPRING                                   Nr 1,38
028  1000-028 EXHAUST CRADLE CUP 90-100 BARE                               Nr 7,42
028  1000-028-01 EXHAUST CRADLE CUP 100 COMPLE.                               Nr 11,9
028  1000-028-02 KF3 DOUBLE CRADLE CUP CIK FIA                               Nr 14,42
029  1000-029 CAP SCREW 10X45                                             Nr 0,72
029  1000-029-01 SCREW M10X35                                                Nr 0,72
030  1000-030 CRADLE CUP RUBBER MOUNT                                     Nr 1,74
031  1000-031 EXHAUST CRADLE CONICAL WASHER D.10                          Nr 1,38
031  1000-031-01 WASHER 11X30X2,5                                            Nr 0,28
031  1000-031-02 SELFLOCKING NUT M10                                         Nr 0,36
031  1000-031-03 EXHAUST CRADLE ANGLED SUPPORT FLASH / MINI 2008     Nr 14
031  1000-031-04 EXHAUST CARDLE CUP PLATE ALU. FOR 100                      Nr 4,3
031  1000-031-05 MUFFLER CUP PLATE FLASH KF                                  Nr 36,04
031  1000-031-06 EXHAUST CARDLE CUP PLATE ALU. 60 FIK                        Nr 0
031  1000-031-98 BRAKET SUPPORT TO WELD ON THE CHASSIS                     Nr 6,68
032  1000-032-01 INDOOR STAY                                                 Nr 18,8
032  1000-032-03 SEAT SUPP.CLAMP 22/28/30/32 AL                               Nr 26,14
032  1000-032-06 COMPLETE AIRBOX SUP. 28-30-32                               Nr 51,82
033  1000-033 SEAT STAY SPACER                                            Nr 1,04
034  1000-034 LONG SEAT STAY BENDED                                       Nr 6,24
034  1000-034-01 SEAT STAY MM.400                                            Nr 6,24
034  1000-034-02 SEAT STAY  MM.350                                           Nr 6,24
034  1000-034-03 SEAT STAY  MM.300                                           Nr 6,24
034  1000-034-04 SHORT SEAT STAY BENDED                                      Nr 6,24
034  1000-034-06 SEAT STAY MM.325                                            Nr 6,24
035  1000-035 ENGINE MOUNT - ALUMINIUM -30MM                               Nr 28,82
035  1000-035-01 ENGINE MOUNT - MAGNESIUM -30MM                               Nr 33,64
035  1000-035-10 ENGINE MOUNT - ALUMINIUM -32MM                               Nr 38,42
035  1000-035-11 ENGINE MOUNT - MAGNESIUM -32MM                               Nr 43,28
035  1000-035-13 MINIUSA ENGINE MOUNT (2PC) -70                               Nr 0
035  1000-035-14 SPECIAL ENGINE MOUNT GOLD                                   Nr 173,04
035  1000-035-17 HO.200/70 INDOOR COUP.ENG.CARR                               Nr 67,26
035  1000-035-18 GX390 HV HONDA ENGINE CARRIER                               Nr 23,08
035  1000-035-19 G100 ENGINE MOUNT BABY (2PC.)                               Nr 36,04
035  1000-035-20 GX100 HONDA ENGINE SUPPORT 2  PIECES                       Nr 36,04
035  1000-035-23 COMPLETE ENGINE TIGHTNER - 100                               Nr 19,66
035Z ----------- ENGINE MOUNTS DRILLING                                      Nr 14
036  1000-036 CAP SCREW M8X30 SPECIAL                                     Nr 0,62



036  1000-036-02 SPECIAL SCREW M8X30                                         Nr 1,32
036  1000-036-03 SPECIAL SCREW M8X35                                         Nr 1,32
036  1000-037-01 ENGINE MOUNT CLAMP -MAG.- 30MM                               Nr 8,66
037  1000-037-07 NEW 28/30/32 ENG. MOUNT CLAMP                               Nr 11,54
038  1000-038 CAP SCREW M10X40                                            Nr 0,38
040  1000-040 ANGLED FRONT SEAT SUPPORT                                   Nr 5,06
041  1000-041 DISTANCE TEFLON FOR SEAT                                    Nr 6,56
042  1000-042 ACCELERATOR CABLE 1000 WIRES  L.1600-2000                Nr 2,88
043  1000-043 ACCELERATOR CABLE-OUTER PER MT                               m 1,92
044  1000-044 ACCELERETOR CABLE REGULATOR                                 Nr 2,08
045  1000-045 CAP SCREW M6X30 - LOWERED                                   Nr 0,36
046  1000-046 CORRUGATED LOCKING WASHER F.10                               Nr 0,28
047  1000-047 CAP SCREW M10X90-100                                        Nr 1,34
050  1000-050 CAP SCREW M8X55                                             Nr 0,54
051  1000-051 STUB AXEL SPACER 1,8/3,4/4,2/ 6,8                           Nr 0,58
052  1000-052 CAP SCREW  M6X40 - LOWERED                                  Nr 0,54
055  1000-055 BRAKE PEDAL RETURN SPRING                                   Nr 1,04
055  1000-055-01 INDOOR PEDAL RETURN SPRING                                  Nr 1,24
056  1000-056 BRASS WASHER F.8,2X13,5X3                                   Nr 1,32
056  1000-056-01 SAFETY WASHER                                               Nr 1,4
057  1000-057 100cc CIK-FIA      BRAKE PEDAL                               Nr 17,26
057  1000-057-01 MINI 2008        BRAKE PEDAL                                Nr 17,26
057  1000-057-02 KID KART/BABY 08   BRAKE PEDAL                               Nr 17,26
057  1000-057-03 INDOOR/NL32        BRAKE PEDAL                               Nr 36,04
057  1000-057-04 125cc CIK-FIA      BRAKE PEDAL                               Nr 17,26
058  1000-058 D.8-8 PEDAL STUD                                            Nr 2,82
059  1000-059 CAP SCREW M6X18                                             Nr 0,28
060  1000-060-10 INDOOR        FRONT BUMPER BAR                               Nr 163,24
060  1000-060-11 FRONT CRASHBAR HOLDER   - LONG                               Nr 8,54
060  1000-060-12 FRONT CRASHBAR HOLDER  - SHORT                               Nr 8,54
060  1000-060-13 INDOOR FRONT CRASH.RUBBER BUNG                               Nr 8,54
060  1000-060-14 INDOOR RH-LH SIDE BAR                                       Nr 120,98
060  1000-060-15 CAP SCREW M10X100/110/120                                   Nr 1,92
060  1000-060-16 MINI 360' TOTAL ROLL CASE G100                               Nr 336,16
060  1000-060-17 360' ROLL CASE HONDA / NL32                                 Nr 364,96
060  1000-060-18 INDOOR AXLE GUARD+HONDA VEVEY                               Nr 69,7
060  1000-060-26 LOWER FRONT NOSE CONE SUPPORT CIK-FIA 2009               Nr 31,2
060  1000-060-27 UPPER FRONT NOSE CONE SUPPORT CIK-FIA 2009               Nr 28,08
060  1000-060-28 MINI/MINITOP/BABY 2008/VIKING SUPPORT       Nr 37,12
061  1000-061 RUBBER WASHER F.6                                           Nr 0,32
062  1000-062 WASHER F.6X18X1,5                                           Nr 0,28
063  1000-063 MINI/MAGNUM FLOOR PAN                                       Nr 33,64
063  1000-063-01 KID KART FLOOR PAN 460MM/50CC                               Nr 33,64
063  1000-063-02 MINITOP/MINI 2000 FLOOR PAN   560M                          Nr 33,64
063  1000-063-05 SURF FLOOR PAN 700MM 100-125                                Nr 48
063  1000-063-08 VIPER/BULLET FLOOR PAN 100-125 645MM                         Nr 48
063  1000-063-09 INDOOR FLOOR PAN   3TH.  730MM                               Nr 62,46
063  1000-063-11 NL 32 FLOOR PAN   3MM. RENTAR                               Nr 48
063  1000-063-12 JEK/ZIP/MAGNUM FLOOR PAN 100- 125                           Nr 48
063  1000-063-15 UP-DOWN RH/LH ALUMINIUM FLOOR PAN INDOOR              Nr 17,26
063  1000-063-16 VIKING 101 FLOOR PAN                                        Nr 34,38
063  1000-063-17 EVO-MARLON FLOOR PAN                                        Nr 48
063  1000-063-19 102 FLOOR PAN 650 MM                                        Nr 34,3
063  1000-063-20 MINI 2008 FLOOR PAN                                         Nr 34,3
063  1000-063-21 BABY 2008 FIK FLOOR PAN                                     Nr 34,3
063  1000-063-22 FLASH/SPEEDY FLOOR PAN                                      Nr 47,54
064  1000-064 CAP SCREW M6X15                                             Nr 0,28
065  1000-065 WASHER F.6X24X0,5 - STEEL                                   Nr 0,84
066  1000-066-01 KID KART SIDE POD MOUNT RH                                  Nr 28,84
066  1000-066-02 KID KART SIDE POD MOUNT LH                                  Nr 28,84
067  1000-067-06 INDOOR SIDE POD MOUNT   -RH/LH                               Nr 36,5
067  1000-067-17 NEW VIKING SIDE POD MOUNT     RH/LH                         Nr 30,8
067  1000-067-18 NL32 SIDE POD MOUNT     -RH/LH                               Nr 30,8
067  1000-067-19 FRONT SIDE POD MOUNT RUB.HOLD.                               Nr 2,88
067  1000-067-22 USA RH SIDE POD SUPPORT 100-  102                           Nr 40,54
067  1000-067-23 USA LH SIDE POD SUPPORT 100                                 Nr 40,54



067  1000-067-25 REAR SIDE POD MOUNT RUB.HOLDER                               Nr 3,1
067  1000-067-30 MUFFLER EXHAUST SPRING     125                               Nr 3,1
067  1000-067-31 BABY 2008 SIDE POD MOUNT RH                                 Nr 39
067  1000-067-32 BABY 2008 SIDE POD MOUNT LH                                 Nr 39
067  1000-067-33 MINI 2008 SIDE POD MOUNT RH                                 Nr 40,54
067  1000-067-34 MINI 2008 SIDE POD MOUNT LH                                 Nr 40,54
067  1000-067-35 CHROMED SIDE PODS SUPPORT RH  FLASH CIK-FIA           Nr 41,6
067  1000-067-36 CHROMED SIDE PODS SUPPORT LH  FLASH CIK-FIA           Nr 41,6
067  1000-067-37 SIDE PODS SUPPORT RH TUBE ALL. FLASH CIK-FIA           Nr 25,2
067  1000-067-38 SIDE PODS SUPPORT LH TUBE ALL. FLASH CIK-FIA           Nr 25,2
067  1000-067-39 SIDE PODS SUPPORT KIT FLASH   RH/LH CIK-FIA            Nr 111,4
067  1000-067-40 2009 CIK-FIA RH SIDE PODS SUP.                               Nr 39,2
067  1000-067-41 2009 CIK-FIA LH SIDE PODS SUP.                               Nr 39,2
069  1000-069-02 FRAME KIDKART 50                                            Nr 461,44
069  1000-069-03 FRAME MINITOP/MARLON 2008                                   Nr 648,9
069  1000-069-05 FRAME VIKING 101-102 USA                                    Nr 648,9
069  1000-069-06 FRAME EVO 30-30/MARLON                                      Nr 692,16
069  1000-069-16 FRAME INDOOR 32 ADJ. SEAT                                   Nr 1009,4
069  1000-069-31 FRAME NL 32 ADJUSTABLE SEAT                                 Nr 749,84
069  1000-069-33 FRAME SPEEDY 100 FMK 2009 32- 32                            Nr 793,1
069  1000-069-34 FRAME EVO 125 FMK 2003 32-32                                Nr 840
069  1000-069-38 FRAME BABY NEW 2008 FIK                                     Nr 648,9
069  1000-069-39 FRAME MINIKART NEW 2008 FIK                                 Nr 648,9
069  1000-069-40 FRAME FLASH 100 CIK 2006                                    Nr 793,1
069  1000-069-41 FRAME FLASH 125 CIK 2006                                    Nr 840
070  1000-069-11 ADJUSTABLE SEAT HOLDER NL32                                 Nr 130,66
070  1000-069-32 GUIDE-RAIL FOR ADJUSTABLE SEAT NL32                          Nr 21
070  NORM-043 FLAT WASHER F.6X24X2                                        Nr 0,28
071  1000-071-02 BODYWORK SET CIK-FIA 2008 +   REAR BUMPER          Nr 168
071  1000-071-03 BODYWORK SET 2009-2015 + REAR BUMPER                     Nr 168
071  1000-071-09 2008 KID KART BODYWORK SET                                  Nr 93,74
071  1000-071-11 BODYWORK SET W/SUPPORTS CIK-  FIA 2008                      Nr 280
071  1000-071-16 BODYWORK STICKER SET FLASH-EVO BULLET 2008              Nr 100,94
071  1000-071-17 FRONT NOSE CONE STICKER FLASH- SPEEDY                      Nr 34,3
071  1000-071-18 BABY RH-LH SIDE POD 7-C-09 FIK 2008                          Nr 24,5
071  1000-071-19 MINI RH-LH SIDE POD 8-C-09 FIK 2008                          Nr 24,5
071  1000-071-20 BODYWORK BABY 2008 STICKERS   SET FIK                       Nr 70
071  1000-071-21 BODYWORK MINI 2008 STICKERS   SET FIK                       Nr 70
071  1000-071-22 BABY FIK 2008 7-C-09 BODYWORK SET                           Nr 93,74
071  1000-071-23 MINI FIK 2008 8-C-09 BODYWORK SET                           Nr 95,18
071  1000-071-24 KID KART RH-LH SIDE POD                                     Nr 23,76
071  1000-071-25 BODYWORK KID KART STICKER SET                               Nr 70
071  1000-071-26 BODYWORK 2009 STICKER SET                                   Nr 70
071  1000-071-27 2009 CIK-FIA BODYWORK SET WITH SUPPORTS                 Nr 280
072  1000-072 FRONT NUMBER PLAST STICK ON   YELLOW                      Nr 1,38
073  1000-073 CHEESE HEAD CAP SC.M6X20/25/30                               Nr 0,58
074  1000-074 MINI/BABY/KID KART 2008 FRONT NOSE CONE FIK        Nr 36,04
074  1000-074-12 "INDOOR" FRONT NOSE CONE                                    Nr 116,3
074  1000-074-14 FMK 2000 PLASTIC CLAMP                                      Nr 4,92
074  1000-074-17 FRONT NOSE HOOK                                             Nr 7,8
074  1000-074-19 NL32 FRONT NOSE CONE                                        Nr 72,1
074  1000-074-24 FRONT NOSE CONE CIK-FIA 100-  125                           Nr 40,38
074  1000-074-25 LOW FRONT NOSE CONE CLAMP +   SCREW 8X25              Nr 2,3
074  1000-074-26 LOW FRONT NOSE CONE CLAMP +   SCREW 8X40              Nr 2,46
074  1000-074-27 2009 CIK-FIA FRONT NOSE CONE  W/FITTING KG            Nr 0
074  1000-140-01 CLAMP FITTING SCREW M8X40                                   Nr 0,8
074  NORM-054 FRONT NOSE CONE CLAMP BABY/MIN SCREW M8X25           Nr 0,28
075  1000-075 CONICAL SPACER - RUBBER                                     Nr 0,54
076  1000-076 FOOTREST - PLASTIC RED                                      Nr 1,56
076  1000-076-01 FOOTREST - ALUMINIUM                                        Nr 24,58
078  1000-078 CONICAL WASHER F.8                                          Nr 1,04
078  1000-078-01 WASHER F8X18X3                                              Nr 0,28
079  1000-079-03 INDOOR THIRD S.PODS SUP.-RH-LH                               Nr 18,8
079  1000-079-05 INDOOR FOURTH SUPP.FRONT DX-SX                               Nr 18,8
079* 1000-079-04 THIRD SIDE POD SUPP.NL32 RH/LH                               Nr 14,42
084  1000-084 COMPLETE FUEL TANK CAP                                      Nr 5,24



084  1000-084-01 FUEL TANK CAP GASKET                                        Nr 2,6
085  1000-085 FUEL LINE PER METER                                         m 1,38
085  1000-085-03 FUEL LINE CLAMP SPRING                                      Nr 0,54
086  1000-086 FUEL TANK CONNECTOR 60X125 FOR OVERFLOW                Nr 7
086  1000-086-01 CONNECTOR NUT 60-125                                        Nr 0
086  1000-086-03 "WITON" CONNECTOR O-RING                                    Nr 0,62
086  1000-086-05 COMPL.FUEL TANK CONNEC.100/125                               Nr 4,32
086  1000-086-06 RED CONNECTOR CAP                                           Nr 1,14
086  1000-086-07 HOARSE CONNECTOR                                            Nr 3,4
087  1000-087 OIL/FUEL OVERFLOW BOTTLE                                    Nr 2,24
087  1000-087-01 OIL/FUEL OVERFLOW BOTTLE CLAMP                               Nr 1,54
087  1000-087-02 OIL/FUEL OVERFLOW BOTTLE FIXI. RING                          Nr 0,8
088  1000-088 FUEL PICK-UP, WEIGHTED                                      Nr 3,24
089  1000-089-03 COMPLETE FIX FUEL TANK 3L                                   Nr 24,06
089  1000-089-04 2008 MINI COMPL. FUEL TANK -  5,6 QUICK RELEASE  Nr 28,82
089  1000-089-05 COMPLETE FUEL TANK 9,5LT NL32                               Nr 28,82
089  1000-089-06 COMP.QUICK RELEASE TANK-8.7 LT                               Nr 30,78
089  1000-089-12 COMPLETE QUICK RELEASE TANK 3 LT.                           Nr 26,74
089  1000-089-99 TANK / FRONT NOSE CONE INSERT                               Nr 0
090  1000-090-01 REAR WHEEL 125-130-140-146-ALU                               Nr 42
090  1000-090-02 REAR WHEEL 160/180  -ALUMINIUM                               Nr 42
090  1000-090-03 REAR WHEEL 210      -ALUMINIUM                               Nr 42
090  1000-090-06 REAR WHEEL 180 GOLD -MAGNESIUM                               Nr 75,44
090  1000-090-07 REAR WHEEL 210 GOLD -MAGNESIUM                               Nr 79,96
090  1000-101-01 SCREW M6X50                                                 Nr 0,34
090  1000-101-03 SCREW M6X45                                                 Nr 0,34
090  1000-877 LOCKING TYRE SCREW ORING 2015                               Nr 0,16
091  1000-091 "TUBELESS" WHEEL AIR VALVE                                  Nr 1,24
092  1000-092-01 FRONT WHEEL 112     -ALUMINIUM                               Nr 57,7
092  1000-092-02 FRONT WHEEL 125     -ALUMINIUM                               Nr 57,7
092  1000-092-03 FRONT WHEEL 130     -ALUMINIUM                               Nr 57,7
092  1000-092-04 FRONT WHEEL 125 ALU. - RENTAL                               Nr 38,42
092  1000-092-05 WHEEL 115 ALUMINIUM                                         Nr 37,12
092  1000-092-06 FRONT WHEEL 125     -MAGNESIUM                               Nr 81,78
092  1000-092-07 FRONT WHEEL 130 GOLD-MAGNESIUM                               Nr 81,78
092  1000-092-10 FRONT HUB CL.100 L.60 ALUMIN. BEARING 17               Nr 57,32
092  1000-092-11 FRONT HUB CL.100 L.75 ALUMIN. BEARING 17               Nr 58,96
092  1000-092-12 FRONT HUB CL.100 L.95 ALUMIN. BEARING 17               Nr 60,58
092  1000-092-15 FRONT HUB CL.100 L.61 MAGNES. BEARING 17               Nr 62,24
092  1000-092-16 FRONT HUB CL.100 L.72 MAGNES. BEARING 17               Nr 63,86
092  1000-092-17 FRONT HUB CL.100 L.92 MAGNES. BEARING 17               Nr 65,5
092  1000-092-18 FRONT HUB CL.100 L.72 MAGNES. BEARING 20 FLASH   Nr 66,84
092  1000-092-19 FRONT HUB CL.100 L.96 MAGNES. BEARING 20 FLASH   Nr 66,84
092  1000-092-20 FRONT HUB CARRIER 100 COMPLETE W/HUB D.42,5             Nr 112
092  1000-092-21 FRONT HUB L.72 D.25 MAGNESIUM                               Nr 70
092  1000-092-22 FRONT HUB L.92 D.25 MAGNESIUM                               Nr 70
093  1000-093 WHEEL BEAR.17X35X10 6003 Z2 C3                               Nr 6,28
093  1000-093-01 BEARING 61903 MINI 17X30X7                                  Nr 7,3
093  1000-093-03 FLASH FRONT HUB BEARING 61904 20X37X9                      Nr 7,42
093  1000-093-04 FRONT HUB MAGNES.BEARING 61805 25X37X7                      Nr 0
093  1000-093-05 BEARING 61905 D.25X42X9                                     Nr 0
094  1000-094-01 INDOOR SIDE POD    -REINFORCED                               Nr 23,08
094  1000-094-09 SIDE POD RH CIK-FIA 2006                                    Nr 23,76
094  1000-094-10 SIDE POD LH CIK-FIA 2006                                    Nr 23,76
094  1000-094-11 2009/2015 CIK-FIA RH SIDE PODS                               Nr 25,2
094  1000-094-12 2009/2015 CIK-FIA LH SIDE PODS                               Nr 25,2
095  1000-095 WHEELS SET MINI 112/150 COMER                               Nr 165,84
095  1000-095-02 WHEELS SET 125/180 -ALUM.COMER                               Nr 172,92
095  1000-095-03 WHEELS SET 125-30/210-AL.COMER                               Nr 172,92
095  1000-095-05 WHEEL SET 112-140 MINI-BABY                                 Nr 158,62
095  1000-095-06 WHEELS SET 125/180 -MAGN.COMER                               Nr 220,92
095  1000-095-08 WHEELS SET 125/210 MAGN. COMER                               Nr 240,08
095  1000-095-09 WHEELS SET 130/210 -MAGN.COMER                               Nr 240,08
095  1000-095-12 WHEELS SET 125/180 INDOOR ALUM                               Nr 164,66
096  1000-096 TOP/COMER STICKER SZ.1 120X27                               Nr 0
097  1000-097 TOP/COMER STICKER SZ.2 250X55                               Nr 0



097  1000-097-01 TOP KART-VIKING STICKER                                     Nr 2,46
097  1000-097-02 TOP/COMER STICKERS SZ. 500X110                               Nr 0
098  1000-098 STICK-ON NUMBERS,  0 TO 9                                   Nr 0,9
098  1000-098-01 STICK-ON NUMBERS,  0 TO 9  SET                               Nr 6,62
098  NORM-098 SCREW M6X20                                                 Nr 0,42
099  1000-099 FUEL TANK STICKER       -RH/LH                               Nr 4,68
101  1000-101 CONICAL CAP SCREW M6X25                                     Nr 0,28
102  1000-102-01 STEERING WHEEL STEEL INDOOR - NL32 D320                  Nr 43,66
102  1000-102-02 MINI/BABY STEERING WHEEL SKAY D.310                         Nr 59,52
102  1000-102-03 STEERING WHEEL D.310-ALKANTARA                               Nr 73,18
102  1000-102-06 STEERING WHEEL D.330 TOP                                    Nr 100,62
102  1000-102-08 STEERING WHEEL FLASH BLACK-   BLUE                          Nr 103,96
103  1000-103-01 STEERING WHEEL SUPPORT  -NYLON                               Nr 4,2
103  1000-103-02 STEERING WHEEL SUPPORT ALUMIN.                               Nr 13,78
103  1000-103-03 ERGAL INCLINED STEERING WHEEL HUB                           Nr 21,64
104  1000-104 MINI 2008 D.8  STEERING COLUMN                               Nr 28,84
104  1000-104-01 KID KART 50 CC STEERING COLUMN                               Nr 28,84
104  1000-104-02 INDOOR         STEERING COLUMN                               Nr 28,84
104  1000-104-04 BABYKART 2008 STEERING COLUMN                               Nr 28,84
104  1000-104-05 MINI GERMANY D.10 STEERING    COLUMN                     Nr 28,84
104  1000-748 100/125 STEERING COLUMN SPEEDY FLASH/BULLET          Nr 28,84
105  1000-105 CAP SCREW M8X45                                             Nr 0,44
105  1000-105-01 CAP SCREW M8X50                                             Nr 0,5
106  1000-106-01 SCREW M8X80                                                 Nr 0
106  1000-106-03 BOLT M8X85 - SPECIAL                                        Nr 6,96
106  1000-106-05 SPECIAL SCREW M8X91 STUB AXLE 2009                          Nr 6,96
108  1000-108 NUT M8           -RIGHT HANDED                               Nr 0,28
109  1000-109 CASTER CONTROL BUSH 12-ROUND                                Nr 2,8
109  1000-109-02 CASTER CONTROL BUSH TOP 18MM  NEW 2009                   Nr 5,6
109  1000-109-03 CASTER CONTROL BUSH LOWER 18MM NEW 2009                   Nr 5,6
110  1000-110 UNIBALL JOINT    -RIGHT HANDED                               Nr 13,78
111  1000-111 NUT M14 P.1,5     -SELFLOCKING                               Nr 1,04
111  1000-111-01 IRON WASHER 14X30 FOR STUB    AXLE D.25                   Nr 1,12
112  1000-112 WHEEL SPACER  5MM   -ALUMINIUM                               Nr 1,38
112  1000-112-01 WHEEL SPACER  5MM D.17-PLASTIC                               Nr 0,54
112  1000-112-02 WHEEL SPACER  5MM D.20-ALUMIN.                               Nr 1,94
112  1000-112-03 WHEEL SPACER  5MM D.25                                      Nr 1,96
113  1000-113 WHEEL SPACER 10MM D.17-ALUMIN.                               Nr 1,76
113  1000-113-01 WHEEL SPACER 10MM D.17-PLASTIC                               Nr 0,62
113  1000-113-02 WHEEL SPACER 10MM D.20-ALUMIN.                               Nr 2,24
113  1000-113-03 WHEELS SPACER 10MM D.25                                     Nr 2,24
114  1000-114-02 STUB AXLE RH/LH D.17 BABY/MINI 79,5 - 2008                  Nr 66,66
114  1000-114-05 COMPLETE STUB AXLE RH/LH D.20 11^/12^                       Nr 81,7
114  1000-114-07 COMPLETE STUB AXLE RH/LH D.17 4 BEARINGS LONG    Nr 77,98
114  1000-114-13 COMPLETE FRONT BRAKE STUB AXLE RH/LH D.25                 Nr 95,18
114  1000-114-15 COMP. STUB AXLE INDOOR RH/LH                                Nr 66,66
114  1000-114-16 COMPLETE CHROMED STUB AXLE RH/ CL.100        Nr 77
116  1000-116 CASTER CONTROL BUSH SQUARE    12MM 0,5^/1^/1,5^      Nr 5,66
116  1000-116-01 CASTER CONTROL BUSH SQUARE    2009        Nr 6,16
116  1000-116-02 CASTER CONTROL BUSH SQUARE    NEW 2009      Nr 6,16
117  1000-117 STUB AXLE BEARING 8X22X6 608- 2RS                           Nr 4
117  1000-117-01 INDOOR STUB AX.BEARING 10X26X8                               Nr 8,9
117  1000-117-02 STUB AX. BEARING 10X22X6                                    Nr 8,9
118  1000-118 STUB AXLE BEARING SPACER D.8                                Nr 1,24
118  1000-118-01 INDOOR STUB AX. BEARING SPACER                               Nr 1,56
118  1000-118-03 D.8X12 STUB AXLE BEARING SPAC.                               Nr 1,44
119  1000-119-02 STEERING LINK MINI/BABY 2008  221-216                       Nr 11,2
119  1000-119-03 STEERING LINK FLASH/SPEEDY 264 -270                          Nr 11,2
119  1000-119-05 STEERING LINK MINITOP 205     MARLON                     Nr 11,2
119  1000-119-06 STEERING LINK-INDOOR NYLON 235                               Nr 14
119  1000-119-09 STEERING LINK NL32 NYLON 8X260                               Nr 14
119  1000-119-10 NYLON STEERING LINK 221                                     Nr 8,66
119  1000-119-11 NYLON STEERING LINK 205                                     Nr 8,66
119  1000-119-13 STEERING LINK 102-USA 250                                   Nr 11,2
119  1000-119-14 STEERING LINK WIKING 200                                    Nr 11,2
119  1000-119-15 KID KART STEERING LINK 221-221                               Nr 11,2



120  1000-120 CAP SCREW M6X35                                             Nr 0,28
121  1000-121 KID KART FRONT NUMBER PLATE   BRACKET 2008           Nr 4,5
121  1000-121-01 2009 MINI-BABY-100- FRONT     BRACKET          Nr 4,9
121  1000-121-02 FRONT NUMBER PLATE BRACKET    2009 DOWN                Nr 4,9
121  1000-121-04 KID KART NUMBER PLATE                                       Nr 8,66
121  1000-121-05 BABY/MINI FRONT NUMBER PLATE                                Nr 11,54
121  1000-121-08 2009/2015 CIK-FIA FRONT NUMBER                               Nr 14
122  1000-122 YELLOW NUMBER NYLON PLATE SUPP                               Nr 3,04
123  1000-123 CAP SCREW M8X65                                             Nr 0,54
125  1000-125 UNIBALL JOINT     -LEFT HANDED                               Nr 13,78
128  1000-128 LOCK NUT - LEFT HANDED M8                                   Nr 1,14
129  1000-129 INDOOR STUB-AXLE PIN+BEARING                                Nr 56
130  1000-130 STEERING COLUMN UNIBALL D.8                                 Nr 11,5
130  1000-130-01 STEERING COLUMN UNIBALL D.10                                Nr 11,5
131  1000-131 STEERING UNIBALL CIRCLIP                                    Nr 0,44
132  1000-132 LOW SCREW M6X12-14                                          Nr 0,5
133  1000-133 CORRUGATED WASHER F6                                        Nr 0,28
135  1000-135-01 25MM KID KART AXLE BEARING RHP                               Nr 19,26
135  1000-135-02 30MM MINI-BABY AXLE BEARING   RHP                           Nr 23,08
135  1000-135-04 40MM AXLE BEARING                                           Nr 27,44
135  1000-135-08 50MM AXLE BEARING/OUTSIDE 80                                Nr 39,22
135  1000-135-09 BEARING RING. D.25/40/50 RHP                                Nr 2,8
135  1000-135-10 50MM AXLE BEARING/OUTSIDE 90                                Nr 37,36
136  1000-136-01 MINI/KID KART KEY 6X5X60                                    Nr 2,36
136  1000-136-02 NL 32 KEY 6X5X70                                            Nr 2,36
136  1000-136-03 NL 32 KEY 6X5X80                                            Nr 2,36
136  1000-136-10 KEY 8X5X60                                                  Nr 2,82
136  1000-136-12 KEY 8X5X80                                                  Nr 2,82
137  1000-137-09 DISC CARRIER 25 SPECIAL                                     Nr 43,28
137  1000-137-10 DISC CARRIER 30 SPECIAL                                     Nr 43,28
137  1000-137-12 DISC CARRIER 40 SPECIAL                                     Nr 43,28
137  1000-137-13 DISC CARRIER 50 SPECIAL                                     Nr 57,66
137  1000-137-17 DISC CARRIER KID KART 25 EVOL. 6 SCREWS                  Nr 40,94
137  1000-137-18 DISC CARRIER 30 MINI/BABY 2008                               Nr 40,94
137  1000-137-19 50 FLOATING DISC CARRIER 2006                               Nr 54,58
137  1000-137-95 D.25/50 BRAKE DISC/SPROCKET   HOLDER ROW            Nr 0
138  1000-138-01 AXLE MINITOP 25  2ST-4ST-SOLID                               Nr 96,08
138  1000-138-02 AXLE 30 NL32-INDOOR-1040-SOLID                               Nr 96,08
138  1000-138-04 AXLE 25 KID KART TUBE - USA                                 Nr 96,08
138  1000-138-05 AXLE VIKING 40 L.900 HOLLAND  L.1020                        Nr 105,68
138  1000-138-07 AXLE VIKING 30 L.900-HOL.                                   Nr 96,08
138  1000-138-10 AXLE "A-B-C-D" 40     - CL.100                               Nr 105,68
138  1000-138-11 AXLE D.50 L.1000/1030 DIFFERE. HARDNESS                 Nr 144,08
138  1000-138-12 AXLE "INDOOR" 30 L.940 - SOLID                               Nr 91,3
138  1000-138-16 AXLE 40 L.980 MINI/MAGNUM USA                               Nr 105,68
138  1000-138-17 AXLE D.40 L1000 102 USA                                     Nr 109,18
138  1000-138-18 AXLE 30 MINI/BABY 2008 BLUE / 1052         Nr 101,38
138  1000-138-19 MINI/BABY 2008 REAR AXLE 30   WHITE 35 KG              Nr 111,4
139  1000-139-07 BEARING HOLDER D. 25 SPHERIC                                Nr 24,06
139  1000-139-08 BEARING HOLDER D. 30 SPHERIC                                Nr 24,06
139  1000-139-09 BEARING HOLDER D.40/50 W/SCREW NL32 + BULLET          Nr 27,44
139  1000-139-11 BEARING HOLDER 40-50 ALUMINIUM FLASH-SPEEDY   Nr 43,66
139  1000-139-12 MAGNESIUM BEARING HOLDER D.50 2008 - SPEEDY           Nr 54,58
139  1000-139-14 BEARING HOLDER D.30 MINI/BABY 2008 W/SCREW 4       Nr 46,78
139  1000-139-15 BEARING HOLDER D.25 KID KART  2008 W/4 SCREWS    Nr 0
141  1000-141 CONICAL CAP SCREW M8X40                                     Nr 0,56
141  1000-141-01 SCREW M8X45                                                 Nr 0,56
142  1000-142 WHEEL COLUMN 13X22      -STEEL                               Nr 2
142  1000-142-01 WHEEL COLUMN 10X30      -ERGAL                               Nr 3,86
143  1000-143-01 REAR WHEEL HUB D.25X35 KID KA.                               Nr 30,5
143  1000-143-02 REAR WHEEL HUB 30X70                                        Nr 34,84
143  1000-143-04 RE.WHEEL HUB 40X65-76-86 SHORT                               Nr 34,84
143  1000-143-05 KID KART REAR WHEEL HUB D25X65 LONG                          Nr 34,84
143  1000-143-06 REAR WHEEL HUB D.30X96   -LONG                               Nr 34,84
143  1000-143-08 REAR WHEEL HUB D.40X106/96-LO.                               Nr 39,02
143  1000-143-09 REAR WHEEL HUB 25X96 SUP. LONG                               Nr 39,02



143  1000-143-10 REAR WHEEL HUB 30X110 SUP.LONG                               Nr 39,02
143  1000-143-12 REAR WHEEL HUB 40X126 SUP.LONG                               Nr 39,02
143  1000-143-14 REAR WHEEL HUB 40X146                                       Nr 43,28
143  1000-143-16 REAR WHEEL HUB 30X35 AL.-SHORT MINI                          Nr 31,2
143  1000-143-18 REAR WHEEL HUB D.30X50 ALU.   MINI                          Nr 31,2
143  1000-143-20 REAR WHEEL HUB 50X95 ALUMINIUM                               Nr 43,28
143  1000-143-21 REAR WHEEL HUB 50X98 MAGNESIUM                               Nr 73,18
143  1000-143-22 REAR WHEEL HUB 50X88 MAGNESIUM                               Nr 64,02
143  1000-143-23 REAR WHEEL HUB 50X78 MAGNESIUM                               Nr 54,9
143  1000-143-24 REAR WHEEL HUB 50X106 ALUMIN.                               Nr 45,86
143  1000-143-27 REAR WHEEL HUB 50X86 ALUMINIUM                               Nr 40,94
143  1000-143-28 FRONT WHEEL HUB MAG. 40X65    100-125                       Nr 46,78
143  1000-143-29 REAR WHEEL HUB D.50X64 ALU.                                 Nr 40,94
143  1000-143-30 REAR WHEEL HUB 50X120 MAGNESI.                               Nr 70
143  1000-143-33 FRONT HUB MG 42,5 100/125                                   Nr 46,2
145  1000-145-01 COUPL.BEARING FLANGE D.25 IRON                               Nr 7,86
146  1000-146 BEARING "RHP" RING D.6-8 125                                Nr 0,96
147  1000-147-01 FLOATING DISC BUSH                                          Nr 4,2
147  1000-147-02 FLOATING DISC SEEGER                                        Nr 0,32
147  1000-147-07 REAR FIXING KIT FOR FLOATING  DISC 2009                   Nr 28
148  1000-148-02 BRAKE DISC 6TH 200M CAST IRON MINI                          Nr 56,44
148  1000-148-03 BRAKE DISC 8TH D200 CAST IRON FOR NL32 INDOOR    Nr 57,66
148  1000-148-08 BRAKE DISC D.200 SELF-V.-DRIL. 100-125                       Nr 126
148  1000-148-10 MINI/BABY BRAKE DISC SP.2.2/08                               Nr 46,78
148  1000-148-11 D.50 REAR FLOATING BRAKE DISC 2009         Nr 182
148  1000-148-12 FRONT BRAKE DISK 100 D.120/140                               Nr 44,56
148  1000-148-13 REAR FLOATING BRAKE DISC -BARE 2009                          Nr 126
148  1000-148-14 FLOATING BRAKE DISC FLANG.2006                               Nr 22,28
148  1000-148-16 IRON BRAKE DISC SP.8 D200                                   Nr 44,56
148  1000-148-17 KID KART BRAKE DISC 165MM     6 SCREWS                  Nr 36,04
149  1000-149 BRAKE DISC PROTECTION RING    NYLON                        Nr 19,26
149  1000-149-02 BRAKE AIR TUBE                                              Nr 34,6
150  1000-150 WASHER F.6X12,5X1,6                                         Nr 0,28
151  1000-151-06 SPROCKET CARRIER 25 - SPECIAL                               Nr 43,26
151  1000-151-07 SPROCKET CARRIER 30 SPECIAL                                 Nr 46,14
151  1000-151-09 SPROCKET CARRIER 40 SPECIAL                                 Nr 50,48
151  1000-151-14 SPROCKET CARRIER 50 SPECIAL                                 Nr 57,68
152  1000-152 REAR WHEEL HUB STUD M8X37                                   Nr 1,04
152  1000-152-01 CAP SCREW M8X20                                             Nr 0,54
153  1000-153-01 PEGGED KEY MM.7.3 W/2                                       Nr 7,68
153  1000-153-02 PEGGED KEY MM.7,3 W/3                                       Nr 8,74
154  1000-154 CAP SCREW M6X30 (SPECIAL)                                   Nr 0,44
155  1000-155 REAR TORSION BAR                                            Nr 20,04
156  1000-156 TORSION BAR CLAMP D.28                                      Nr 7,68
156  1000-156-01 COMPLETE REAR TORSION BAR 100- 125                           Nr 31,2
156  1000-156-03 FRONT TORSION BAR EVO BENDED                                Nr 31,2
156  1000-156-06 COMPL.FRONT TORSION BAR NYLON FLASH/SPEEDY         Nr 56
156  1000-156-10 EVO FRONT TORSION BAR BENDED                        - BARE  Nr 16,38
156  1000-156-12 FRONT TORSION BAR FLASH/SPEEDY                               Nr 16,38
156  1000-156-13 COMPLETE FRONT TORISON BAR    FLASH-SPEEDY         Nr 31,2
156  1000-156-14 FRONT TORSION BAR NYLON FLASH BARE Nr 42
157  1000-157 BRAKE CALIPER FOR MINI 2008                                 Nr 187,14
158  1000-158 METALTRIBLOC NUT M6X6                                       Nr 0,28
159  1000-159 MECHANIC BIG BRAKE CALLIPER                                 Nr 144,2
162  1000-162-01 EVO-FLASH BRA. CALIPER SPACER 1,2-2 LONG                 Nr 2,1
162  1000-162-02 BRAKE CALLIPER SPACER MINI-   BABY 2008                  Nr 2,1
162  1000-162-03 BRAKE CALLIPER SPACER FRONT   BRAKE FLASH 0.8      Nr 2,1
162  1000-162-04 BRAKE CALLIPER SPACER FRONT   BRAKE FLASH 1.2      Nr 2,1
163  1000-163 MECH.BRAKE CALLIPER PISTON-BIG                               Nr 7,92
163  1000-163-01 MECH.BRAKE CALLIPER PISTON-MIN 2008                          Nr 6,24
163  1000-163-02 HYDR.BRAKE CALLIPER PISTON-BIG CIK                           Nr 5,2
163  1000-163-03 HYDRAUL.BRAKE CALLIPER PISTON- MINI 2008 D.22 H.11   Nr 5,2
163  1000-163-04 FLASH REAR BRAKE CALLIPER     PISTON                       Nr 5,2
163  1000-163-05 REAR BRAKE CALLIPER PISTON    RETURN D.22        Nr 16,8
163  1000-163-06 FRONT BRAKE CALLIPER PISTON   RETURN             Nr 17,5
164  1000-164 EVO HARD BIG REAR BRAKE PAD                                 Nr 17,62



164  1000-164-02 FRONT BRAKE PADS FLASH 100                                  Nr 16,8
164  1000-164-03 REAR BRAKE PAD FLASH 100 THICK H14                           Nr 20,18
164  1000-164-04 BRAKE PAD BABY-MINI 2008 H11                                Nr 19,18
164  1000-164-05 BRAKE PADS W/MAGNETIC RETURN  MEDIUM/YELLOW- Nr 18,9
167  1000-167 PAD RETURN SPRING                                           Nr 1,24
168  1000-168 PADS FIXING CAP SCREW                                       Nr 1,92
169  1000-169-01 STEEL BRAKE LEVER                                           Nr 13,78
171  1000-171 CAP SCREW M5X50                                             Nr 0,54
171  1000-171-01 STEEL SCREW 6X40                                            Nr 2,82
175  1000-175 BRAKE CABLE 1,9X1750 - 1550                                 Nr 2,88
176  1000-176 BRAKE CABLE OUTER PER METER                                 m 2,28
177  1000-177 WIRE TIGHTENING CLAMP BLUE                                  Nr 0,28
179  1000-179 COMPLETE BRAKE CABLE                                        Nr 6,46
180  1000-180-02 HYDR.BRAKE CALL.BABY/MINI 2008                               Nr 180,14
180  1000-180-03 FLASH 2008 HYDRAULIC BRAKE    CALLIPER BLUE         Nr 185,66
180  1000-180-04 HYDRAULIC BRAKE CALLIPER CIK  100-125 2003              Nr 178,24
180  1000-180-05 FRONT BRAKE CALLIPER RH-LH    COMPLETE KF1-KS2 Nr 140
180  1000-180-06 REAR BRAKE CALLIPER 2009 W/   MAGNETIC RETURN  Nr 196
180  1000-502-02 FLASH/SPEEDY CALLIPER BRACKET 2009                          Nr 21
180  1000-502-03 BABY-MINI 2008 BRAKE CALLIPER CHROMED               Nr 21
181  1000-181 FLAT WASHER F.4     -ALUMINIUM                               Nr 0,28
182  1000-182 CAP SCREW M4X8 - REAR CALLIPER                               Nr 0,28
182  1000-182-01 CAP SCREW M4X10 - FRONT CALLI.                               Nr 0,28
184  1000-184 SEAL D.30 BRAKE CALLIPER EVO                                Nr 1,92
185  1000-815 PUMP HOSE CONNECTOR                                         Nr 4,7
189  1000-189-01 FLASH STEERING WHEEL BRAKE    PUMP PISTON            Nr 0
189  1000-189-02 PISTON RETAINING RUBBER                                     Nr 0
189  1000-189-03 PISTON O-RING                                               Nr 0
189  1000-189-07 BRAKE LEVER STEERIN.WHEEL PUMP                               Nr 0
189  1000-189-08 ACCELERATOR LEVER TYPE H                                    Nr 0
189  1000-189-09 TYPE H ROLL BAR CHROMED                                     Nr 280
189  1000-189-10 TYPE H FOOT PROTECTIONS                                     Nr 106,1
189  1000-189-12 COMPLET ROLL BAR W/STEERING   LINKS                         Nr 784
190  1000-190 HYDRAULIC PUMP COMPL.100/125  CIK 03-06                    Nr 94,44
190  1000-190-01 SMALL HYDRAULIC PUMP BABY-MINI FIK                           Nr 93,58
190  1000-190-02 FRONT BRAKE PUMP SYSTEM COMPL. W/OVERFLOW            Nr 168
190  1000-190-04 HYDRAULIC BRAKE PUMP WITH     OIL OVERFLOW         Nr 112
191  1000-191 PIN CLIPS 5X20                                              Nr 2
192  1000-192 FORK 5X20                                                   Nr 2,52
193  1000-193 NUT M5X4              -TRIBLOC                               Nr 0,28
194  1000-194 CABLE W/PIN 5X35                                            Nr 3,1
195  1000-195-01 BRAKE PUMP LEVER ARM 100/125  CIK-FIA                       Nr 8,18
195  1000-195-03 BRAKE LEVER CLAMP CIK-FIA                                   Nr 6,56
196  1000-196 LEVER FULCRUM SPLIT PIN                                     Nr 1,5
197  1000-197 CIRCLIP D.4                                                 Nr 0,54
198  1000-198 10X1 CYLINDRIC CAP                                          Nr 2,46
199  1000-199 FLAT WASHER F.10    -ALUMINIUM                               Nr 0,28
200  1000-200 FORK PUSH ROD                                               Nr 4,32
201  1000-201 LOCATING FULCRUM PIN D.6                                    Nr 1,5
202  1000-202 RUBBER DUST COVER                                           Nr 1,04
203  1000-203-01 P.M.CYLINDER PISTON O-RING                                  Nr 1,76
203  1000-203-02 FLASH/MINI COMP.MASTER PUMP   CYLINDER WITH OR  Nr 9,32
203  1000-203-03 OVERFLOW OIL BRAKE PUMP PISTON                               Nr 11,2
204  1000-204 SEAL D.22 PUMP/BRAKE CALLIP.  FLASH-100-125-MINI  Nr 3,34
204  1000-204-03 EVO 2003 SEALS KIT (5)    -100                               Nr 9,86
204  1000-204-05 SEALS SET FLASH (7) 100CC                                   Nr 0
204  1000-204-06 SEAL PUMP/BRAKE CALLIPER FRONT REAR KF1-2 2009       Nr 8,4
204  1000-204-09 BRAKE RUBBER SET W/OBERFLOW   100 CC                        Nr 0
204  1000-204-10 KF2 RUBBER SET                                              Nr 0
205  1000-205 PISTON RETURN SPRING 100/125                                Nr 1,56
205  1000-205-01 PUMP SPRING GUIDE CAP                                       Nr 1,38
205  1000-205-02 BRAKE PUMP SPRING PAWL                                      Nr 0
205  1000-205-03 PISTON PUMP SPRING SMALL BABY                               Nr 0
205  1000-205-04 PISTON PUMP OIL OVERFLOW PAWL                               Nr 5,6
206  1000-206 MASTER CYLINDER PUMP BODY CIK- FIA                           Nr 55,24
206  1000-206-02 MINI/BABY 2008 HYDRAULIC BRAKE PUMP BODY               Nr 25,2



206  1000-206-03 BODY BRAKE PUMP OIL OVERFLOW  2009                          Nr 0
210  1000-210 PUMP COVER 100/125 2006                                     Nr 8,9
210  1000-210-01 PUMP COVER BABY 60                                          Nr 8,4
210  1000-210-03 PUMP W/OVERFLOW 2009 COVER                                  Nr 7
211  1000-211 COMPL.SAFTY PUMP TENSION ROD                                Nr 9,14
212  1000-212-01 BRAKE LINE 640MM.                                           Nr 54,96
212  1000-212-05 MINI/USA REAR BRAKE TUBE-560MM                               Nr 49,12
212  1000-212-06 INDOOR R/BRAK.TUBE 1030/CATE.H                               Nr 52,4
212  1000-212-07 REAR BRAKE T.NL32-ADJUST.SEAT                               Nr 52,4
212  1000-212-08 REAR BRAKE T.INDOOR ADJUS.SEAT                               Nr 52,4
212  1000-212-09 REAR BRAKE BABY 2008 FIK                                    Nr 52,4
212  1000-212-10 REAR BRAKE MINI 2008 FIK                                    Nr 52,4
212  1000-212-11 REAR BRAKE TUBE FLASH/SPEEDY                                Nr 56,44
212  1000-212-12 FRONT BRAKE TUBE FLASH/SPEEDY                               Nr 0
213  1000-213 SEAT SPECIAL WASHER                                         Nr 2,44
213  1000-814-01 FLASH CALLIPER CONNECTING TUBE                               Nr 2,96
213  1000-814-02 COPPER CONNECTING GASKET                                    Nr 0,38
213  1000-814-03 CONNECTING DOUBLE SCREW DIRLL.                               Nr 0
213  1000-814-05 CONNECTING SET + BRAKE GASKET 100                           Nr 0
214  1000-214 LEAD IN KG. (NOT PIECES)                                    kg 14,42
215  1000-215 DOT/4  HYDRAULIC OIL PER LITRE                               l 15,32
217  1000-217 "TOP" BRAKE PUMP STICKER                                    Nr 1,14
218  1000-218 BRAKE BLEEDING KIT 2008                                     Nr 71,28
219  1000-219 PULL ROD SPECIAL NUT                                        Nr 2,18
220  1000-220 SAFETY BUSH                                                 Nr 1,5
221  1000-221 PIN CLIPS 6X12                                              Nr 2
222  1000-222 FORK 6X12                                                   Nr 3,94
223  1000-223 PIN CLIPS 6X24                                              Nr 2,02
224  1000-224 FORK 6X24                                                   Nr 7,22
225  1000-225 KID MEC.BRAKE CALLIPER LEVER                                Nr 84,22
226  1000-226 KID KART BRAKE CALLIPER BOOT  STOP                          Nr 4,9
227  1000-227 KID-KART BRAKE PAD                                          Nr 12,48
229  1000-229-01 PULL ROD - FLASH/SPEEDY 420MM CL.125                        Nr 7,42
229  1000-229-04 PULL ROD - FLASH/SPEEDY 510MM CL.100                        Nr 7,42
229  1000-229-05 PULL ROD BABY/MINI 2008 400MM                               Nr 7,22
230  1000-230-04 COMPLET PULL ROAD FLASH7SPEEDY 510MM CL.100            Nr 20,8
230  1000-230-05 COMPL. PULL ROD - VIPER 400MM.                               Nr 20,8
230  1000-230-06 COMPLET PULL ROD FLASH/SPEEDY 420MM CL.125            Nr 20,8
230  1000-230-07 COMPLET PULL ROD BABY/MINI 08 400MM                         Nr 20,8
247  1000-247 ROLL SUPPORT FITTING                                        Nr 38,42
349  1000-349-01 "USA DRILLED" CAP SCREWS KIT                                Nr 76,84
449  1000-449 "TOP KART" BIG BAG                                          Nr 81,72
450  1000-450 "TOP KART" KART COVER                                       Nr 50,38
450  KACC-047 KART COVER  -  NEUTER                                       Nr 43,9
452  1000-452 "TOP KART" SHIRT                                            Nr 89,12
453  1000-453 "TOP KART" WIND JACKET                                      Nr 210
454  1000-454 OMP GLOVES SIZE: XXS--->XXL                                 Nr 44,8
456  1000-456 "TOP KART" RACING BOOTS                                     Nr 112
457  1000-457 "TOP KART/COMER" T-SHIRT BLUE                               Nr 14
457  1000-457-01 "TOP KART/COMER" T-SHIRT WHITE                               Nr 12,48
458  1000-458 RIB PROTECT. VEST SZ: S-M-L-XL                               Nr 62,38
459  1000-459 NECK PROTECTION OMP                                         Nr 53,2
461  1000-461 "TOP KART" SLOOPY-JOE                                       Nr 33,6
462  1000-462-01 OFFICIAL OMP OVERALL TOP-COMER W/NAME ON BACK     Nr 532
462  1000-462-02 OMP RACE OVERALL SIZE 26-64                                 Nr 378
462  1000-462-03 OFFICIAL OMP OVERALL TOP-COMER AND LEG        Nr 0
463  1000-463 OVER SHOES                                                  Nr 21
464  1000-464 "TOP KART" JEANS SIZE:42--->54                               Nr 56
466  1000-466 BALACLAVA - UNDER HELMET                                    Nr 19,94
468  1000-468 "TOP KART" PILE  SZ.S-XXL                                   Nr 70
469  1000-469 TOP SLEEVLESS SWEATER                                       Nr 84
471  1000-471 "TOP KART-COMER" CAP                                        Nr 11,54
472  1000-472 SWEATSHIRT W/HINGE                                          Nr 70
473  1000-473 RAIN RACING SUITS SZ.38---->58                               Nr 155,52
475  1000-475 BALACLAVA ONE WAY                                           Nr 1,5
478  1000-478 SHORTS TOP-KART                                             Nr 49



479  1000-479 RIB PROTECTION HIGH TECH                                    Nr 170,8
480  1000-480 "H" SAFTY BELT                                              Nr 148,52
499  1000-499 MECHANIC APRON                                              Nr 19,2
500  1000-500 STEEL TENT 4X6 GATEL                                        Nr 4321,64
500  1000-500-03 ALUMINIUM RACE TENT 6X4                                     Nr 5180
500  1000-500-04 RACING TENT 10X5 GATEL ALUMIN.                               Nr 7280
500  1000-500-05 ALUMIUM WORK TABLE                                          Nr 161


